SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
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-20 dBm -20 dBm
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-40 dBm -40 dBm
-50 derr -50 dBm
- a
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.39 dBm -45,39 dB 30.000 MHz 815.000 MHz 100.000 kHz 783.41954 MHz -58.32 dBém -45,32 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.00000 MHz -57.53 dBm -44,53 dB 860,000 MHz 1,000 GHz 100.000 kHz 991.95804 MHz -57.65 dBm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50937 GHz -47.57 dBm -34.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99625 GHz -47.53 dBm -34.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -42.79 dBm -29.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -43,05 dBm -30.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.95901 GHz -47.16 dBm -34.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.95901 GHz -47.20 dBém -34,20 d&
i

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS PABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 B = L -50 dBm —
dB -70 dBm
dB -80 dBm
dBi -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.43 dBm -45.43 dB 30.000 MHz 815.000 MHz 100.000 kHz 782.63493 MHz -58.39 dBém -45,39 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.81818 MHz -57.62 dBm -44,62 dB 860,000 MHz 1,000 GHz 100.000 kHz 933.35664 MHz -57.39 dBm -44,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99125 GHz -47.28 dBm -34.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42.92 dBm -29.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -43,12 dBm -30.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00925 GHz -47.15 dBm -34.15 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -47.04 dém -34,04 d&
J ] ( )| )
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LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Spectrum

SGL Count 100/100

Ref Level 0.00 dBém

Offset 10.80 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk
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-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 788.12719 MHz -58.26 dBm -45.26 dB 30.000 MHz 815.000 MHz 100.000 kHz 798.32709 MHz -58.46 dBm -45.46 dB
860,000 MHz 1.000 GHz 100.000 kHz 908.60140 MHz =-57.71 dBm -44,71 dB 860,000 MHz 1,000 GHz 100.000 kHz 990.27972 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -47.15 dBm -34.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.58385 GHz -47.32 dBm -34.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42.77 dBm -29.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,90 dBm -29.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00425 GHz -47.13 dBm -34.13 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -46.98 dBm -33.08 d&
i L ]_[

LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
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-20 dBm -20 dBm
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m -40 dBm
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-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 801.85782 MHz -58.32 dBm -45,32 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.12 dBm -45,12 dB
860,000 MHz 1.000 GHz 100.000 kHz 949.72028 MHz =-57.72 dBm -44,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.81818 MHz -57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88225 GHz -47.36 dBm -34.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.60435 GHz -47.26 dBm -34.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42,83 dBm -29,83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42,98 dBm -29,98 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.94701 GHz -47.05 dBm -34.05 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.96101 GHz -47.24 dBm -34.24 dB
) ( Il J -
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LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
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-20 dBm -20 dBm
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-80 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.91 dBm -44.91 dB 30.000 MHz 815.000 MHz 100.000 kHz 798.32709 MHz -58.17 dBm -45,17 dB
860,000 MHz 1.000 GHz 100.000 kHz 946.50350 MHz =-57.71 dBm -44,71 dB 860,000 MHz 1,000 GHz 100.000 kHz 972.09790 MHz -57.75 dBm -44,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.60985 GHz -47.53 dBm -34.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.56186 GHz -47.51 dBm -34.51dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -43.00 dBm -30.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -42,91 dBm -29.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -47.12 dBm -34.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98150 GHz -47.17 dBém -34,17 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectr
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

(@1 AvgPwr

Limit fr‘hrrk PARS Limit fthnrk PARS
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-20 dBm -20 dBm
-30 dBm -30 dBm
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-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -58.42 dBm -45.42 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.09620 MHz -58.52 dBm -45,52 dB
860,000 MHz 1.000 GHz 100.000 kHz 982.30769 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 897 55245 MHz -57.51 dBm -44,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89775 GHz -47.31 dBm -34.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.56036 GHz -47.65 dBm -34.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.76 dBm -29.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -43,05 dBm -30.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -46.84 dBm -33.84 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00925 GHz -47.23 dém -34,23 d&
J ] ( )| )
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG012248B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0065
40 Normal Voltage 0.0104
30 Normal Voltage 0.0074
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0071
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0047 PASS
-20 Normal Voltage 0.0077
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0066

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A5-28 of 28




ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 5.04 4.55 5.80
Middle CH 3.51 4.96 441 5.91 PASS
Highest CH 3.57 4.64 4.35 5.68
TEL : 886-3-327-3456 Page Number : A12-10f 28

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,38 dem 24,05 dBm 3.67 d8 2.55 0B 3.48 0B Trace 1 [ 20,88 dbm 26,65 dBm 5.76 d8 2.43 d8 4.29 d8 5.04 d8 5.57 OB
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,47 dem 23,97 dbm 3.55 d8 2.64 0B 3.42 0B 3.57 08 Trace 1 [ 20,89 dem | 26.67 dbm 5.77 d8 2.45 d8 4.29 d8 4.95 da 8
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20.30 dem 23,92 dbm 3.62 d8 2.64 0B 3.48 0B 8 8 Trace 1 [ 2102 dem 26,26 dbm 5.24 d8 2.41d8 3.97 da 1.64 da 5.01 68
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 12/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i Spectrum i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.30 | 128 | 3.00 | 298 | 497 | 484 | 975 | 9.99 - - -
Middle CH 1.27 | 130 | 306 | 3.00 | 493 | 490 | 979 | 9.83 - - -
HighestCH | 1.26 | 1.27 | 3.06 | 3.02 | 497 | 487 | 981 | 9.65 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al2-4 of 28




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.75 dBm) ™M1[1] 3.16 dBm)
699.6944D MHz 699.59930 Mz
20 20
- I nde 26.00 dB T ndB 26.00 dB
w0 e e Y e 1.297900000 MHZz 104 N, At A B i 1.281100000 MHz
Q factor \ 539.1] Q factor 546.1
d I\ i
a ’4 N\ 0 i \
T1 I
nd : A 104
J /
20 d ~ - 20 d
At aN
" ) o oy
v =308y R
40 df -40 di
50 d -50 di
-60 d 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 699.6344 MHz 15.75 dem ndB_down 1.2970 MHz ML 590.5903 MHz 14.16 dBm ndB_down LZELL MHz
TL 1 699.051 MHz -10.20 dBm ndd 26.00 dB TL L 699.0622 MHz -11.73 dam n 26.00 dB
T2 1 700.345 MHz -10.15 dém Q factor 539.1 T2 1 700.3434 MHz -11.62 d8m Q factor 546.1

J

J

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2

Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.97 dBm) ™M1[1] 14.70 dBm)
" 707.03010 MH?Z| 707.41610 MHz
= nde, 26.00 dB @ . ndB 26.00 dB
w0 Tl e Tl - 1.267100000 MHZ| 104 BT 'a"uwf@wq”'""na\ 1.300700000 MHZ|
i Qfactor 558.0 Q factor 543.9)
od ] 0 d 7
11/ -
-10 df -10 d z s
/ \
20d — 20d e S y
N S >,

I P NS ) Moot -
il ot ) “a0-d e
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.0301 MHz 15.97 dem ndB_down 1.2671 MHz ML L 707.4161 MHz 14.70 dBm ndB_down 1.3007 MHz
TL 1 706.855 MHz -10.00 dBm ndd 26.00 dB TL L 706.6538 MHz -11.49 dam nd8 26.00 dB
T2 1 708.1322 MHz -10.08 dém Q factor S58.0 T2 1 70B.1545 MHz -11.02 d8m Q factor 543.9
L U J wa L JU J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.71 dBm| mili] 15.05 dBm|
" 71537550 MHzZ| 714.98670 MHz
2 X ndB 26.00 dB| & '}' dB 26.00 dB|
w0 prer A BB A 1264300000 MHz 104 VALY, Fren e AR A 1.267100000 MHZ
I Qfactor | 565.0 J Qfactor | 564.3
0 0 L
\r 1/
BUE! -10d 5
20 d > r
- - 7 =
et S e o
LD A T TaRaA o
-40d -40 d
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.3755 MHz 16.71 dBm ndB down 1.2643 MHz ML 714.9667 MHz 15.05 dBm ndB down L2671 MHz
T1 1 714.6678 MHz -9.20 dBm nds 26.00 d8 T1 1 714.6678 MHz -11.10 dém nds 26.00 da
T2 1 715.9322 MHz -9.43 dBm Q factor 565.6 T2 1 715.935 MHz -11.13 dém Q factor 564.3
L ) - L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 12

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.87 dBm) ™M1[1] 16.75 dBm)
! 700.89560 MHz 5 700.50000 MHZ]
20 20
1 s 26.00 dB . X nds 26.00 dB
o ~ T Y TR YT 2.003000000 MHZ 04 e il Mearin - Mas 2.979000000 MHZ]
! Q factor A Q factor 1
/ !
od 0 d
Tt ¥
10 d - -10 di
/ /
20 d —— 20 d i -
Ny ! [ . FaWa Nl e
P P et e - TN / T
Loy T T oo ATV
40 df 40 de
50 d S0 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 700.8956 MHz 16.87 dam nd8 down 3.003 MHz ML 700.5 WAz 16.75 dam nd8 down 2,979 WAz
T 1 599.0135 MHz -9.22 dBm nd8 26.00 dB TL L £99,0075 MHz -9.64 dBm n 26,00 d8
T2 1 702.0165 MHz -9.02 dBm Q factor 233.4 T2 1 701.9865 MHz -8.88 dBm Q factor 235.1
L )i ] o (]

J

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.20 dbm)| 16.37 dBm
707.92620 MHz 707.11040 MHZ]
= ~ — - ndg_,. 26.00 dB @ P 26.00 dB
04 e it et - i ans 3.062000000 MHZ, 104 / A% 2.997000000 MHZ|
Q factor \ 230.9) 7 235.9
o - ‘x 0
-10 df Y] -10 d X
7 N \
/ \ \
204 = L 20d - - -
e [\ R AN ! T e T -
a0 a0
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.3262 MHz 17.20 dBm nd@ down 3.0629 MHz M1 1 707.1104 MHz 16.37 dBm nd@ down 2,997 MHZ
T 1 705.9655 MHz -8.57 dBm nd8 26.00 dB TL L 706.0135 MHz -9.92 dBm nd8 26.00 dB
T2 1 709.0285 MHz -8.92 dBm Q factor 230.9 T2 1 709.0105 MHz -9.94 dBm Q factor 235.9
L U J wa L JU J L]

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.14 dBm)| MI[1] 17.17 dBm
715.19530 MHz 714.17630 MHZ]
M1
= = . nder, 26.00 dB @ ndg ) 26.00 dB
w0 i saading el d - "Il adha 3.056900000 MHZ 104 .l SR TAVE g 2.015000000 MHz
Q factor \ 234.0) 7 Q factor B 236.9)
o d \‘ 0 d L \
¥ i )5
_1od ? i 10 ; ,«\
- / ) . - \
Fabenv v I i VANV Y At
= 30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 715.1953 MHz 16.14 dBm nd@ down 3.0569 MH2 M1 714.1763 MHz 17.17 dBm nd@ down 2015 MHZ
T 1 712.9535 MHz -9.70 dBm nd8 26.00 dB TL L 712.9835 MHz -9.12 dBm 26,00 d8
T2 1 716.0105 MHz -10.38 dém Q factor 234.0 T2 1 715.99B5 MHz -8.66 dBm 236.9
L ] Ao L.

TEL : 886-3-327-3456 Page Number 1 A12-6 of 28
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.11 dBm) ™M1[1] 14.27 dBm)
701.74000 MHz 699.86200 MHZ,
= i ndB 26.00 dB @ i nd 26.00 dB
o4 il WA NS 4.965000000 MHz . (T PNV DR O 4.835000000 MH]
q factor B 141.9) T - Q factor 144.7)
/
o4 . 0d
o
-10 df [J -10 d
/
204 20d
ape! e
e P L v
20 - 364 = —
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 70174 MHz 15.11 dam nd8 down 4.965 MHz ML 599,862 MHZ 14,27 dBm nd8 down 4,835 MHZ
T 1 698.973 MHz -10.77 dBm nd8 26.00 dB TL L 699.052 MHz -11.40 dbm n 26,00 d8
T2 1 703.938 MHz -11.22 dém Q factor 141.3 T2 1 703.BBB MHZz -11.37 d8m Q factor 144.7
L U J wa

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.77 dBm) ™M1[1] 14.17 dBm)
708.72900 MHz 708.82900 MHZ]
20 I 20 1
ndB! 26.00 dB)| nde "} 26.00 dB|
o LT WP [ - N 4.925000000 MHZ 04 A . i AW, 4.895000000 MHZ]
] Q factor \ 143.9 ; N Q factor I 144.8
od J | 0d L
T4 L,
-10 df -10 d v
/ 1
/ \
20 d — 20d ‘l
fon, e W P -~ - Ay,
JE L e R W - il
5 i g G y r\
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.728 MHz 14.77 dBm nd8 down 4.925 MHz ML L 7DE.B29 MHz 14,17 dBm nd8 down 4,895 MHZ
T 1 705.052 MHz -11.05 dam nd8 26.00 dB TL L 705.042 MHz -11.86 dam nd8 26,00 d8
T2 1 709.978 MHz -11.47 dBm Q factor 143.9 T2 1 709.938 MHz -12.07 dém Q factor 144.8
L U J wa

J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dem  Offset 10.70 db & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30de SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.73 dBm| mili] 14.56 dBm|
711.70200 MHzZ| 712.09100 MHz
e ‘- ndB 26.00 dB & 5 ndB 26.00 dB
/ s LAt O BV e 4.965000000 MHz L ) 4.865000000 MHz
10 df - Ve 10 d LA e A,
T Q factor 142.3 i Q factdr \ 146.4
ad | od |
rf i &
BUE! 7 -10d ¢
20 df o, o d / l\\
. A o ol
g e A N PR [ P
-40 -40 df
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 711.702 MHz 14.73 dBm ndB down 4.985 MHz ML 712.091 MHz 14.55 dBm ndB down 4,565 MHz
TL 1 710.983 MHz -11.29 dém ndé 26.00 dB TL 1 711.0B2 MHz -11.20 dém ndé 26.00 d8
T2 1 715.948 MHz -11.43 dém Q factor 143.3 T2 1 715,548 MHz -11.42 dém Q factor 145.4
L ) - ( )i ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.12 dbm)| MI[1] 15.35 dBm
1 701.4830 MHzZ| 702.9420 MHz
20 20
= i ndB 26.00 dB . 26.00 dB
04 e AN AT B 9.750000000 MHz| 104 AV . 9.990000000 MHz
{ Q factor | 71.9 7 Q factor \. 70.3
o d | 0 d )
iz _J A
-10 T -10 d \L
20 d .. l\ | — 20 d b
- - / ! ST e o
P ol
40 d -40 de
50 d -50 di
&nd 60 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.483 MHz 17.12 dam nd8 down 9.75 MHz ML 702.342 WAz 15.35 dam nd8 down 9,99 MHZ
TL 1 639.145 MHz -6.49 dBm nd8 26.00 dB TL L £699.025 MHz -11.09 dam n 26.00 dB
T2 1 708.895 MHz -8.45 dBm Q factor 71.9 T2 1 709.015 MHz -10.50 d8m Q factor 70.3

L U

J

Middle Channel /

10MHz / QPSK

Mid

dle Channel / 10MHz / 16QAM

L I

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.58 dBm)| MI[1] 15.67 dBm
711.2160 MHz 705.7020 MHz,
= » 26.00 dB @ ~ % ndi 26.00 dB
- A A 9.790000000 MHz 04 A7 P T v o ARV 9.830000000 MHZ]
Q factor 72.6 / Q factor 71.8
o 0 +
X
-10 3 -10 d %
/ 7 \
20 d £ 20 4 \
ot - - e
A s A e —
) = 6d
-0 df -40 d
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 711.216 MHz 16.58 dam nd8 down 9.79 MHz ML 705,702 MHz 15.57 dam nd8 down 9,83 WHZ
T 1 702.665 MHz -10.25 dBm nd8 26.00 dB TL L 702.625 MHz -10.20 dBm nd8 26,00 d8
T2 1 712.475 MHz -9.27 dBm Q factor 72.6 T2 1 712.455 MHz -10.49 dBm Q factor 71.8

L U

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 36 dBm mili] 16.93 dBm|
711.4600 MHzZ| 710.4410 MHz
e PR pds 26.00 dB & N ndB 26.00 dB
04 Ve A e e R Ny ©.810000000 MHz 104 "y e e, 9.650000000 MHz
i Q factor 72.5 / Q factor \ 73.6
/ | . \
0 di 0
] 1: ] e
10 df 10 o ¥ ¥
! i
20 d y N
P N ~ | .
Eu T
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.48 MHz 16.38 dBm ndB down 9.61 MHz ML 710,441 MHz 16.93 dBm ndB down 9,65 MHZ
T1 1 706.025 MHz -9.77 dBm nds 26.00 d8 T1 1 706.165 MHZ -9.29 dBm nds 26.00 da
T2 1 715.835 MHz -9.55 dBm Q factor 72.5 T2 1 715515 MHz -9.85 dBm Q factor 3
L ) L )i )
TEL : 886-3-327-3456 Page Number 1 Al12-8 of 28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.10 | 2.71 | 271 | 4.48 | 447 | 9.09 | 9.03 - - -
Middle CH 1.09 | 1.09 | 272 | 272 | 451 | 451 | 9.09 | 9.01 - - -
HighestCH | 1.11 | 1.10 | 273 | 2,70 | 451 | 4.49 | 8.95 | 8.93 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| 15.88 dBm)| 14.42 dBm
0 699.99650 MHz - ; 699.47060 MHz
| ¥ By 1.090909091 MHz Y 1.102097902 MHZ
im Pt P N S e 1 i\ A
10d 104d
od " r 0 di ; \
A /
10 df - -10 o
~ \ 7 \
20 d 20 d
7
™ L |
i A WAV, - 0 A koW .
R LS = 30, e v
40 df 40 de
50 d 50 d
-60 d 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 6999965 MHZ 15.88 dem ML 599.4706 MHz 14.42 dBm
TL 1 599.15734 MHz 8.26 dBm Oce Bw 1.090305051 MHz TL L 699.15455 MHz 7.62 dm Oce Bw 1.102097902 MHz
T2 1 700.24825 MHz 7.88 dam T2 1 700.25664 MHz 7.32 dam

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 15.51 dBm)
- . 707.67900 MHz - . 707.16150 MHZ]
¥ occBw 1090909091 MHz b5 3 1.085314685 MHz,
APty o e e e AR
10d 104 - 4
0 di 0 d -
/ \ -
10 df -10d 7
I A N\
204 — 20d :
Vi TTATs e L~ d P iy
| P [l N
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.578 MHz 15.35 dam ML L 707.1615 MHz 15.51 dam
T 1 706.95455 MHz 7.83 dbm Oce Bw 1.090305051 MHz TL L 706.96014 MHz 9.07 dBm Oce Bw 1.085314685 MHz
T2 1 708.04545 MHz 9.69 dam T2 1 70B.04545 MHZ 8.37 dam
L )i ] o (]

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.25 dBm| mili] 13.74 dBm|
20 . 715.76990 MHzZ| - 715.41750 MHz
OccBw 'y 1.104895105 MHz L’ Oce B 1.099300699 MHZ|
s R e i e e, T
104 Tl ~/ Iﬁ wd P Y Y Vg
!
0 di 7 0 7 Y
N \
/ / \
-t0d - 3 - -10d —
20 / - o b
PR o ~ _
R, YA ] T
30 —
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.7689 MHz 15.25 dBm ML 715.4175 MHz 13.74 dBm
TL 1 714.74056 MHz 7.64 dBm Oce Bw 1.104895105 MHz TL 1 714.75455 MHz 7.76 dBm Oce Bw 1.099300699 MH2
T2 1 715.84545 MHz 9.28 dbm T2 1 715.65365 MHz 7.52 dém

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.07 dBm) 16.19 dBm)
- 1 699.75070 MHz - 701.54900 MHZ]
N _~OceBy 2.709290709 MHz 2.709290709 MHZ
- N Wy e
10d — 10d :
/ /
od 0 d
| /
10 d - -10 di i
[ s /
| = - y [
N . QN Y v N
; e B R, oS
= 430 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 699.7507 MHz 17.07 dam ML 701549 WAz 16.19 dam
T 1 599.15135 MHz 10.46 dBm Oce Bw 2.709250709 MHz TL L 699.15135 MHz 10.17 dBm Oce Bw 2.709290709 MHz
T2 1 701.86064 MHz 11.25 dam T2 1 701.85064 MHZ 10.47 dom

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.95 dBm| 15.10 dBm)
0 ML 708.58490 MH?Z| - 707.85010 MHz
cc B X 2.721278721 MHz 2.721278721 MHz
Tl et 2 v
10d T 104d :
/ \
d 4 5 i [ \
o 0
f \ |
-tod + -10d
Ji 3 3
/ \ \
20 d - . 20 d v
s S el T
-30 a0
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 708.5840 MHz 17.35 dem ML 707.3501 MRz 15.18 dBm
TL 1 705.13936 MHz 10.19 dBm Occ Bw 2.721278721 MHz TL L 706.13337 MHz 9.89 dem Occ Bw 2.721278721 MHz
T2 1 708.86064 MHz 10.48 dBm T2 1 70B.85465 MHz 7.98 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.84 dBm| mili] 16.83 dBm|
20 713.30120 MHzZ| - 713.86460 MHz
/ - Opc Bw 2.727272727 MHz k| 2.703296703 MHz
574 v et [ Sy SR
10 d ¢ 10 d
f \
od f y od
-tod f v -10 df
/ \
- — Ty Ay G 20 dBm—
N, S
30
-40 -40 df
-50 d -50 di
-60 df -60 o
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.3012 MHz 16.84 dBm ML 713.6646 MHz 16.83 dBm
TL 1 713.12737 MHz 9.05 dam Occ 8w 2.727272727 MHz TL L 713.13936 MHz 9.99 dam Occ 8w 2.703296703 MHZ
T2 1 715.85465 MHz 10.21 dBm T2 1 715.54266 MHz 9.08 dém

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 12

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.41 dBm) ™M1[1] 14.97 dBm)
- 700.45100 MHz - 701.86000 MHZ]
o c Bre 4.475524476 MHz T occBw 4.465534466 MHZ
T LA A o el b | e My,
10d 104
ki | \
i L A A |l
! ! \ o \
, J \ \
-10 -10 d +
i \
/ ) \
204 ; 20d 1 -
0 e el VN e i, e AV Wi A
40 df 40 de
50 d S0 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.451 MHz 15.41 dam ML 70186 MHz 14,37 dam
T 1 599.26224 MHz 6.09 dBm Oce Bw 4,475524476 MHz TL L 699.27223 MHz 9.06 dBm Oce Bw 4.455534466 MHz
T2 1 703.73776 MHz 9.32 dom T2 1 703.73776 MHZ 9.41 dam

\ ) J [

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.11 dBm 14.50 dBm)|
709.45800 MHz 709.53800 MHZ]
= 4.505404505 MHz @ . 5404505 MHZ
A, 2 S
10d ¥ 104 Jm oty _prdnn b
od 0 d T
/
-10 -10 df +
204 — 20d
Ao, -~ o e
[l s oy bans ™o A
=30 3 35S .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,458 MHz 15.11 dam ML L 709,538 MHz 14,50 dam
T 1 705.25225 MHz .96 dBm Oce Bw 4.505454505 MHz TL L 705.25225 MHz 10.20 dBm Oce Bw 4.505494505 MHz
T2 1 709.75774 MHz 9.60 dam T2 1 709. 75774 MHZ 8.74 dam

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.01 dBm| mili] 13.36 dBm|
20 " 713.00000 MHz - ] 711.74200 MHz
Y Oce B 4.505494505 MHz Oce B 4.485514486 MHz
TV e P N | ~ » ] T2 Pl T
104 el N SV, r, 104 VN Y= V. W
LE + 0 4
/
BUE! / -10d 3
/ /
20d . .f 20 d .
o ~
s Y [ P W N
40 df 40 d
50 df 50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.0 MHz 15.01 dBm ML 711,742 MHz 13.38 dém
TL 1 711.22228 MHz 7.99 dBm Oce Bw 4.505494505 MHz TL 1 711.25225 MHz 8.80 dBm oce Bw 4. 485514486 MHZ
T2 1 715.72777 MHz .99 dbm T2 1 715.73776 MHz 7.79 dém

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 12

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.49 dBm 16.09 dBm)|
- 699.6240 MHz - 701.9220 MHz,
X 0.090900091 MHz P 9.030969031 MHZ
A Tt PV e D
10d - 104 +
\ { \
0 di 0 di +
| 7 T
-1 d - 10 di L
l \
\ A\
20 d A 20 d
. Ty At N o Rt IRAaatr’ aRNRNY
R P A o
40 df 40 df
50 d S0 d
-6 df -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599.624 MHz 16.49 dam ML 701922 WAz 16.09 dam
T 1 599.4045 MHz 11.11 dBm Oce Bw 9.090305051 MHz TL L 56994645 MHz 10.13 dBm Oce Bw 9.030969031 MHz
T2 1 708.4958 MHz 9.11 dam T2 1 70B.4955 MHz 10.18 dam

L U J L JU J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
aBm) ™M1[1] 15.79 dBm)
- 711.6760 MHz - 710.7370 MHz,
A 0.090900091 MHz o ~ Occ Bre 9.010989011 MHZ
| A i o 1] A R
g v/ 04 Fdrn e o :
i \
od 0 d
i T
{ \ / \
10 d : ~ -10 di - RI
7 ) i
s | L
204 - = —
i R /
STl o R _—
L~ ey e
=N =
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 711.676 MHz 15.92 dam ML L 710.737 WAz 15.79 dam
T 1 702.9445 MHz 11.67 dBm Oce Bw 9.090305051 MHz TL L 702.9845 MHz 10.22 dBm Oce Bw 9.010969011 MHz
T2 1 712.0358 MHz 11.32 dBm T2 1 7119955 MHz 8.18 dam
L U J wa L L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.03 dBm| mili] 17.09 dBm|
20 711.9190 MHz| - 710.7400 MHz
- TR Oce B 8.951048951 MHz _oceBw 8.031068931 MHz
I T B ] — e =
0 2 104 ~/ ~_. Y
]
| 4 /J
od T t od
{ | [ \
v -10d ]
\
1
L P
- / =
< o
-40d -40 d
-50 d -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711918 MHz 18.03 dBm ML 710.74 MHz 17.09 dBm
TL 1 706.5045 MHz 10.39 dBm Oce Bw 8.951048951 MHz TL 1 706.5245 MHz 8.40 dém Oce Bw 8.931068931 MH2z
T2 1 715.4555 MHz 9.76 dBm T2 1 715.4555 MHz .88 dbm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectru

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 10.70 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
q 3 3 DABS Li SPURIQUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS " ZDUBIL\?P rl S
A
10 dBm / \\ 10 dBm f \
ode ‘ | 0 dem / :
-10 d&m L -10 dBm ¥
SPURIGUS. TN A% \ f
-20 dBm P\ -20 dBm [.,‘.“
-30 dem i 30 d f L.“ \
40 dem H\W 40 dBfn
-50 dem 4 — —” I em T
e ——
e, el m_‘\'.
o4 e 60 dém
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 Mz | 698,900 MHZ 100,000 KRz §98,89555 MRz ~26.78 dem -13.79 0B L4 D00 Wi | 716 PtD i 100,000 ki TR ETTE 20,75 dim _gml
598.900 MHz 699,000 MHz 30.000 kHz 698.99935 MHz -20.33 dBm -7.33 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00255 MHe ~20.02 dom 02 db
599.000 MHz 701.000 MHz 100.000 kHz 699.27572 MHz 20.07 dBm -9.03 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.81 dBm -11.81 dB
T
i J1 £
Date: 11.MAR.2020 18:46:16&

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.70 dg
SGL Count 100/100

Mode Auto Sweep

[@1 avoPwr

| SPURIGUECHMEKABS _ PABS
Line SPURIOUS _LINE_ABS. PAKS

20 dBm

10 dar-.lf"'""’"‘“""'

@1 AvgPwr

Limit ¢heck PABS

Line _$PURIOUS INE_ABS PABS
20 dBm
10 dBm LN LY
0 de f{ \
-10 dem i \

SPURIOUS_LINE_ABS f
-20 dBm # l]\
-30 dBm 7 - ‘? -
-40 dBm -40 dBm — M
-50 dem -50 dém =
T e
o.d Lol 50 dem e
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.53 dém -14.53 d8 714.000 MHz 716.000 MHz 100.000 kHz 71485215 MHz 13.12 dBm -16.88 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99725 MHz -26.54 dBm -13.54 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00315 MHz -25.22 dBm -12.22 dB
£99.000 MHz 701,000 MHz 100,000 kHz 699,92807 MHz 13.16 dBm -16.84 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.04 dBm -12.04 db
Y
il A I 1 [
Date: 18:43:1

Date: 11.MAR
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGIE CLEK PABS
1 5 5 ABS Li SPURIO INE_ABS PAS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p S
\
A A
10 dBm ! \ 10 dBm + \
ode | | 0 dem f)
-10 dBm - -10 dBm f
SPURIOUS INE_ABS \ |
20 dem i 20 dem /J
-30 dBm \ _30 dBrh—) V.
Ve i '
-40 dam / M ~40 dBfn :
50 dBm — L - \\_
) S
s0.d8 50 derm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
590.000 MAz 698,900 MHz 100,000 kHz 60890555 MHz -27.84 dem -14.84 dB 714,000 MHZ E%ﬁ%mz 100,000 kA2 “—?ms iz 10.40 dbm _mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99305 MHz -20.60 dém -7.60 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00105 MHz 15.90 dBm 500 de
£99.000 MHz 701,000 MHz 100,000 kHz £09,26474 MHz 19.47 dBm -10.53 d& 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 6,46 dBm 1546 b,
.
)i i )
2020 18:45:16é . 11.MAR.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, 20 C‘BH‘:P S
10 dém : "‘\ 10 dempas \
0de f’ ! 0 dem+
‘ | |
-10 dem - -10 de| !
SPURIOUS_LINE_ABS l L
-20 dem l \\ -20 djm L
-30 dBm 4 dBm b
v v =
/ \
-40 dBm = -40 dBm 1
o~ T
50 dam e 50 dem —
| e -
- .
o - 50 dem —
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3003 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698.88666 MHz -28.05 d&m -15.65 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.97602 MHz 11.69 dBm -18.12 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 69899645 MHz -28.47 dbm -15.47 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00854 MHz -27.10 dBm -14.10 dB
599.000 MHz 701.000 MHz 100.000 kHz 700.07393 MHz 11.04 dBm ~18.06 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.69 dbm -13.69 dB
Y
i i )
Date: 11.MAR.202 18:44:16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

m
spectrum @ (| spectrum v
Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep Ref Level 3000 dém  Offset 10.70 d& Made Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit #heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_|ABS PASS
20 ug’u_‘gn PURIOUS_| INE_ABS PABS 20 UBF‘L.": f._‘ 8
\
10 dBm 10 dBm { ‘\
oda 0dem {
_10 dem -10 dem J
SPURIOUS_LINE_ABS
-20 dem -20 dem
-30 dam y \“\m {ﬂll /&\\ }3 dBm I‘{\‘ ¥ |k
i
-40 dem /‘ — ..,,,“mj -4n\ dam—{ ""ﬁ :
» .
-50 dBm K 1
P =y S0 dBrm: =
" O T
o -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -26.04 d&m -13.04 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.73776 MHz 20.58 dBm -5.42 dB
698.900 MHz 599.000 MHz 30.000 kHz 698.99575 MHz -20.39 dBm -7.35 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00005 MHz -19.92 dBm ~6.92 dB
£99.000 MHz 702,000 MHz 100.000 kHz £99.23526 MHz 20.60 dBm -9.20 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.73 dBm -12.73 dB
Y
] j i
@ LL.MAR.ZOZ0 1 11.MAR.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
20 dBm 20 dém:
10 dem 7 LR, .
0de H|[lp s2m L\
-10 dBm ) 10 dBm ’.
SPURIOUS_LINE_ABS H ]l
20 dem j 20 dem L
-30 dBm — -30 dem i
[ —
-40 dBm: — ~+0 dBm
U R e
50 dem = 50 dem i e
NSy T —
o 60 dém ==
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.32 dém -17.32 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.51009 MHz 9.41 dBm -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99835 MHz -28.63 dém -15.63 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00195 MHz 36,34 dBm 15 a4de
599.000 MHz 702.000 MHz 100.000 kHz 70097353 MHz 8.89 dBm -21.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.40 dbm -15.40 dB
.
I J1 £
Date:r 11.MAR.2020 19:1B:13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] ] o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_|ABS, PASS
20 dem 20 dém x
I /]
10 dBm { l 10 dBm { ‘\
ode “ k 0 dem !
-10 dem: -10 dem |
-20 derm 20 dm /
'L i \ ﬂ
-30 dBm I’ .\\M t ‘I 30 dem H v Y
| | |
40 derm - g IFWI ‘\‘ D solsem '“"le
_‘ i) / L
50 dBm = 50 ami
I I - \_‘_‘_“
oda el R
-60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,89555 MHz -27.14 dém -14.14 dB 713.000 MHz Esﬁ%lﬂz 100.000 kHz H_?Wg Mhz 19.25 dbm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99915 MHz -21.28 dém -8.28 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00195 MHz 21 16 dBm 816 db
£99.000 MHz 702,000 MHz 100,000 kHz £09,24426 MHz 18.84 dBm -11.06 d& 716.100 MHz 725000 MHz 100000 kHz 21610445 MHz ~57.36 dbm 1436 b
.
i J1 £

: 11.MAR.2020

1 11.MAR.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
20 dBm 20 dém:
10 dBm - . 1{5\%5% - . N\
0d8 |‘ ; dem. \I
\ | |
-10 dém " ’710 dBm T
SPURIOUS_LINE_ABS ’
20 dem l 20 dim
-30 dBm -30 dem
—— -
[ o
40 dBm — 40 dBm
e .
e i elh
50 dem = 50 dem .
e K“--vn\_w
-60 dem —
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.42 dém -18.42 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.32817 MHz B.54 dBm -21W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99965 MHz -30.13 dém -17.19 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00335 MHz 5966 dBm 1666 db
£59.000 MHz 702.000 MHz 100.000 kHz 701.12937 MHz 7.8 dBm -22.12 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.47 dBm -17.47 dB
.
I J1 £
Date:r 11.MAR.2020 19:15:13
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SPORTON L.

FCC RADIO TEST REPORT

AB.

Report No. : FG012248B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PAES
20 dem r 20 dém -
I
10 dem [l \\ 10 dém { ‘
ode } \‘ 0 dem J ]
-10 d&m T -10 dBm 4
e T R
20 dem ' : 7 20 dem T \
-30 dém 4 ﬂ { \i -Bo\dBm H f
AN [ NI
40 dBm - ”‘"w 40 n ¥ A
] il U | W Lol o
-50 dem — A, 50 dem =
S R
oo -60 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MAz -31.52 dbm -18.52 05 L 000 Wi | 716 PtD Wi 100.000 KAz TR T 50.47 < _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99755 MHz -23.76 dém -10.76 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00015 MHz ~23.20 B 1020 de
599.000 MHz 704.000 MHz 100.000 kHz 69935215 MHz 20.80 dBm -9.20 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.02 dBm -18.02 dB
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30.000 MHz 690.000 MHz 100.000 kHz 641.34933 MHz -58.77 dBm -45.77 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.17691 MHz -58.69 dBém -45.,69 dB
725,000 MHz 1.000 GHz 100.000 kHz 971.84066 MHz -58,08 dBm -45,08 dB 725,000 MHz 1,000 GHz 100.000 kHz 941.07143 MHz -58.01 dBm -45,01 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.58 dBm -32.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.28 dBm -34.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -43.14 dBm -30.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -43,02 dBm -30.02 dB
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30.000 MHz 690.000 MHz 100.000 kHz 638.71064 MHz -58.34 dBm -45.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 636.40180 MHz -58.70 dBm -45,70 dB
725,000 MHz 1.000 GHz 100.000 kHz 968.81868 MHz -58.,02 dBm -45,02 dB 725,000 MHz 1,000 GHz 100.000 kHz 987.22527 MHz -58.02 dBm -45,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.55486 GHz -47.50 dBm -34.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52837 GHz -47.30 dBm -34.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -43.15 dBm -30.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42,75 dBm -29.75 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97951 GHz -47.18 dBm -34.18 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.97901 GHz -47,12 dBm -34,12 d&
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30.000 MHz 690.000 MHz 100.000 kHz 633.43328 MHz -58.79 dBm -45.79 dB 30.000 MHz 690.000 MHz 100.000 kHz 614.96252 MHz -58.64 dBm -45.64 dB
725,000 MHz 1.000 GHz 100.000 kHz 999.58791 MHz -58.,09 dBm -45,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 976.23626 MHz -58.14 dBm -45,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -47.54 dBm -34.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98375 GHz -47.47 dBm -34.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -43.05 dBm -30.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -42,86 dBm -29.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.26301 GHz -47.26 dBm -34.26 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07851 GHz -47.23 dém -34,23 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 618.92054 MHz -58.34 dBm -45.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 631.12444 MHz -58.59 dBm -45,59 dB
725,000 MHz 1.000 GHz 100.000 kHz 894.64286 MHz -57.84 dBm -44,84 dB 725,000 MHz 1,000 GHz 100.000 kHz B8B7.77473 MHz -57.91 dBm -44,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.85 dBm -32.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.98 dBm -33.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,87 dBm -29,87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -42,94 dBm -29.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00275 GHz -47.20 dBm -34.20 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.96201 GHz -47.22 dBm -34.22 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 639.37031 MHz -58.77 dBm -45.77 dB 30.000 MHz 690.000 MHz 100.000 kHz 631.12444 MHz -58.65 dBm -45.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 934.75275 MHz -58,08 dBm -45,08 dB 725,000 MHz 1,000 GHz 100.000 kHz 944 64286 MHz -58,15 dBm -45,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89775 GHz -47.60 dBm -34.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -47.42 dBm -34.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -43.02 dBm -30.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -43,12 dBm -30.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98700 GHz -47.38 dBm -34,38 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.97001 GHz -47,18 dBém -34,18 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -58.62 dBm -45.62 dB 30.000 MHz 690.000 MHz 100.000 kHz 606.71664 MHz -58.66 dBm -45,66 dB
725,000 MHz 1.000 GHz 100.000 kHz 843.26923 MHz -57.91 dBm -44,91 dB 725,000 MHz 1,000 GHz 100.000 kHz 895.48901 MHz -57.89 dBm -44,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -47.34 dBm -34.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -47.52 dBm -34.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -43.01 dBm -30.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -42,78 dBm -29.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.96151 GHz -47.17 dBm -34.17 db 7.000 GHz 9,000 GHz 1.000 MHz 7.98200 GHz -47.20 dBém -34,20 d&
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